PPPPPPPP

| XL—rushcutter _-

PARTS LIST



| XL~Brushouiter

o e s

RE RSB DD e e el

BRUSHCUTTER

Index  Part No.
No. No. Description Reqg'd
23 58765 SCREEN - starter 1
24 GEE0H ROTOR - magneto 1
25 83250 CONDENSER 1
26 39622 CLAMP - condenser 1
27 30261 SOREW GROUP-condenser 1
28 55811 COVER - breaker box 1
29 AGSHI4 THERMINAL BLOCK GROUT 1
30 AGHB14 BPOINT SET-w/lelt 1
Tneludes:
31 280258 WASHER - point lorz
32 28005 CL1F - point pivot post 1
33 78421 BCREW GROUP - points 1
34 58810 GASKET - cover 1
35 76413 SPRING - cover 1
a6 BOBTH SOREW-hex hd., 12-24x 5/8 3
37 BETE-A DLATE & CORE 1
28 50538 CASKET 1
39 7A0TE KEY - rotor 1
40 SOTAY SEAL - felt 1
41 58874 COIL 1
42 FOEDER LEAD - hi-tenzion 1
43 A33055 TERMINAL i
44 58872 SCREW - coil ground 3
45 B3TEE CLIP - coil retaining -

#31 of #20 insulated, stranded wire with one straight (1/4") snap-on terminal. and one

#8-1/2" TMM (O. D, ) hi-tension cable.

Index Part
No. No.
1 * A58081
2 57650-3
3 TEOE5-A
4 B06TE
5 SAG03
6 AB4516
G443
85313
T SHEO0G - starier
B aB015 IP - rope
) G847 INSERT
10 S8T64-A SPRING - recoil
i1 AB4dLn PULLEY - starter
Includes:
12 BAl45-4 LOCK - spring
124 644010 TSIMKNG - spring lock
13 GETES WASHER - Tetaining
14 A0448 SCREW-socket, 10-32x 1,/2
15 BI11T NUT-hex, 5/16-24
16 23002 WASHER - lock, 5/16
17 B4056 WASHER - flat, 5/18
18 81109-2 NUT -hex lock, 10-32
19 BETAT-B STUD - shoulder
20 FINGER - starier
21 WASHER
22 SPRING - starter finger
flag (3/16'") snap-on terminal,
o

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



BRUSHCUTTER

XiL-Broshoutter

0 G R /@ ™\
B

i
[ ‘TooL WO 23758

TOOL NO, 23756 ',_/

TO TANK WTH
HOMELITE CEMENT
MO 22788

| CAUTION
/DO NOT REMOVE
cAp

DRIVECASE

3
48

Index Part No.
-No. No. Description No Description Req'd
3 AB3271 COVER-fuel tank, Note 1 55871 STUD 4
Includes: HBT25 RACE - thrust bearing 2

2 A56580-1 CAP - slotted 58726 BEARING = ncedle thrust 2
3 56607 w/GASKET - 75073 KEY - rotor 1
4 09457 WASHER - felt HB439 CRANKSHAFT 1
5] 595671 PLUG - pipe ASBTEY CONNECTING ROD 1
& 58732-A TANK-fuel &oil Not Includes:

i 63407 SCREW-hex, 1 u 5724 BEARING 1

BNHAY SCREW-socket,8-36x1/2 2

TA  BOBGT SCREW-hgx 12~ lote ABSBE4 ROLLERS - set (28) 1

8 AGAL40-4 CAP - fuelly ﬂ\ 1 34 AGRI0E-A PISTON AND PIN 1

Iml Includes:

9 58957 1 35 75120 RING - retaining 1
10 St 1 36 58877 RING - piston 2
11 81108 IOLk 10~ 1 37 58513 GASKET i
12 f‘;ggg'l Prf‘ll;qi“_ flat, #1 [ 38 83009 WASHER - lock, 1/4 4
]ll& ;ssae . e i 39 81065-2 NUT - 1/4-28 4
15 SHEGE @ 1 40 BOBGS SCREW-hex, 12-24x1 1/2 2
16 GHG2 I pick-up 1 41 59292 MANITF'OLD 1
17 585 : 1 42 hB397 MUFFLER 1
18 58958 FUEL LINE - flexible 1 43 59510 MU 1
19 80513 SCREW-rd. , 46 x 1/2 16 44 63710-8 SPARK PLUG Note 6 1
20 A59155 FUEL LINE 1 Includes:

21 58985 ELBOW - fuel line 1 45 25038 GASKET 1
22 ABBTI9-D CRANK CASF Note 4 1 46 58706-B CYLINDER Note 5 1
Includes: 4% BRI0Y COTTER PIN 1
23 58688-A SEAL h 48 59537 PLUG - button 1
24 58956 BEARING 1
NOTE 1 - Recommended service replacement Cover #A-63271 NOTE 4 - Service replacement Crankcase has three 1/4-20
“E?‘f%r al;;’%' Brushcutters; does not require cotter tapped holes for tank mounting serews. Early
pin {index 4 i o ed out,
NOTE 2 - Service replacement Tank has 1/4" mounting holes, ;Zgniég?:: ; ;tl},ldlg- % Pioentle fasy berkin
requires three 1/4-20 x 3/4 screws (#63407) and NOTE 5 - Cylinder #58706-B is service replacement for
r;atlgi 1/4-20 tapped holes in crankcase. See Note all X1 Brushcutters,
Hethn e . . NOTE 6 - SPARK PLUG-63710-8 (CJ-8) Plug available only
ROTE S~ mlt‘ﬁ?j,sgﬁ‘;;‘; W /ﬁfgﬁ‘ﬁﬁpiﬁ“l',},?;’f; o faal with standard Electrodes - use A33055 Terminal.
crankcase. Screw #80867 used to mount early 5‘?917_5 (:I‘J—SJ) s (UTJ—llaI:l}dPlug
tanks (3/16" holes) to early crankcase with 12-24 with Platinum Electrodes use 58918 Cover
threads. See Note 3 and 4. 58919 Spring,

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. 3



CRANKCASE

XL -Brushcuner

TO FUEL TANK
5 ~

BRUSHCUTTER

Index Part % No,
No. No. Descript No. No. Description Req'd
1 SH537-A GABKET - carl T o 18 LR SCREW-hex hd, , 12-24x 7/8 &
2z 58780 SPACER =~ carburetor 20 ASHEOT CIAMDBER -carhuretor -See
H 58958 FUEL LINE - fisgible 1 Note 1 I3
4 *AGDS35-B CARBURETOR \ 1 21 58324 PLUG - felt 2k
#58971 GASKEET O 1 22 58162 GROMMET 1
SBAT2 KIT 1 23 L72Bb-1 BUTTON 1
5 86324 2 24 ABBA0NI-A GOVERNOR - air vane 1
& AS8826 1 25 BOGSE SCREW-pan hd, , 2-40x 3/18 4
7 59444 1 26 59260 LINK - governor 1
g 58773 i 1 27 0260 SCREW-rd. hd. , 8-32x 3/8 i3
a ASESED 1 28 53058 GROMMET - "LO-II" 1
10 53319- : | 20 DETTE REED 1
11 aBg 1 30 39053 BACK-TID - reed 1
13 z 1 1 31 DETTE STOP - reed 1
14 2 32 59368 SPACER - elamp 1
15 30451 SCREW- hexhd.,lO -32x21/4 2 33 59414-4 CASING-throttle cable - See Note 2 1
16 ASBE18-A BRACKET - mounting 1 34 59413-A CABLE - throttle 1
17 80575 SCREW-bind. hd,8-32x 1,4 2 35 H05083 SCREW-set, 4~40 x 1/8 1
18 ABB2HY PLATE - speed adjusting Lo 36 ABG2E5E COLLAR - throttle cahle 1
37 G9367 CTAMP - throttle cable 1
38 59242 BPHING - governor 1
Note 1: Service replacement chamber #A-59607 supplied with three plugged holes, remove
these pluge lo mount throttle cable and cable clamp and spacer.
*Refer to Carburctor Parls List # 23910,
#Included in Repair Parts Kit 458972,
7 Attach to Carburetor Chamber with HOMELITE CEMENT #22788, included with Chamber
SPECIAL TOOLS (availakle on order)
Part Part
No. Description No. Deseription
ARZROE COMBINATION WRENCH 22063 ROD-locking {spindle)
22828 PLIKRS —piston snap ring FFeaTsh SLEEVE-crankshaft assembly
23528 WRENCH-socket serew {conn, rod) AEAZBI60 REMOVER & LOCKING BRACKET - rotor
A£23756 BEARING ASS'Y, & D[SASSEMBLY- AZZE06 REMOVER-threaded spider & sun gear
conn, rod {below Ser. #2184176)
23757 BEARING AS8'Y, &DISABSEMBLY- 23800 SEAL ASSEMELY TOOL
drive and crank cases 22061 WRENCH - socket screw
23758 SEAL ASSEMEBLY - drive and crankcases 23605 WRENCH - =socket screw
AZ303-A COMBINATION WHENCH AZi934 REMOVER - clutch back plate
AZ3948 T1UIG - piston pin removal {Ser. 72154176 and up)

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



Mo

TO CRANKCASE

For units below

Ser, #2184176

ML

XL-Brushcutier

CARBURETOR

BRUSHCUTTER

Index Part : No.
Na HNao. Deszeription eyd s Description Ren'd
T 80021 iz ‘ ANG 1L -0 % 078 1
2z SHORS 4 3
& sh2Et di 1
4 £E01D 45 1
% 81151 45 G
[ a8 4y 1
7 1104 48 1
[ ABBESY & 1
1
9 JAGER-A
1 SABLG i -
TE G23e0 52 A0 1
12 ALIDEL-1 ad 68205 1
13 *5ET51 54 F9414-4 CARING -throttle catle Ses
134 GI051-1 Hote &
14 bER125-C 55 38413-4 targtile See Natc 3

EPACER

i) 0L
57 G5497
a8 LRI
59 aE303
G 39308
i1 3802

EOREW-set, d-40x 175
SPRTNG = retarn

1

1

1

44

1

1

1

1

R 62 ARS8 1

B3 ADTAIR 1

fid 57914 2

&5 s7840-2 1

56 57846 1

87 67847 z

2 a8 567425 1

z L 579268 t

ap IRBER HEAT 0 1

7 3 sl 174-20% B4 it K2y 2

g - shatt, Note T 72 Ll 1

: b] Lieariang 1

2y it 7 i 1

an Lamddx 348 75 NILE HEAT 1

41 B lul. 3

i TF : Eiti 1

58 T 56174-1 NTUT - hlade ahai 1

4 TANGER kL] 23046 WABHER - lack, $10 il

45 WIT-look, hax, 10-32 an 0147 SUREW-Td ad., 10-B2x 102 1

Ll t 57291-A COLLAR-casing, Hote ¥ g
7
48
S
4n
41

Part ACCESS0RIES Part
No. Description Mo, Dezeription
57851 SHOULDER STRAP A-G3252 GRASE TRIMMER

NOTE 1 - CABING #A-6335] is service replacement for all
XL BRUSHCUTTER models, supersedes flexible
type casing.
NOTE 2 - COI__.LAR #57201-A used on early, flexible tyvpe
NOTE 3 - See Page #4 - NOTE #2
ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



I . 23811-A
PRINTED IN U.S.A. H o M E LI E PART NO. 238

EV.1
n&xtronl DIVISION 5

567
PORT CHESTER, HN. V.



